
 

DOCKET NO. D-2015-001 CP-2 

 

DELAWARE RIVER BASIN COMMISSION 

 

Aqua Pennsylvania – Pickering Plant-Perkiomen Creek Intake 

Surface Water Withdrawal 

Lower Providence Township, Montgomery County, Pennsylvania 

 

 

PROCEEDINGS 

 

This docket is issued in response to an Application submitted to the Delaware River Basin 

Commission (DRBC or Commission) on June 6, 2024 for renewal of an allocation of surface water 

and review of a surface water withdrawal project (Application).  The surface water withdrawal 

project was reviewed under the Pennsylvania Safe Drinking Water Act for public water supply 

permits and approved by the Pennsylvania Department of Environmental Protection (PADEP) on 

July 27, 2016 (PADEP Permit No. WA-46-67I).   

 

The Application was reviewed for continuation in the Comprehensive Plan and for 

approval under Section 3.8 of the Delaware River Basin Compact.  The Montgomery County 

Planning Commission has been notified of pending action on this docket.  A public hearing on this 

project was held by the DRBC on November 5, 2025. 

 

 

A.  DESCRIPTION 

 

1. Purpose.  The purpose of this docket is to renew the approval of a withdrawal of up to 16.5 

million gallons per day (mgd) (511.5 million gallons per month (mgm)) of surface water to the 

docket holder’s Main Division public water supply distribution system from the existing surface 

water Pickering Plant-Perkiomen Creek Wetherill Dam Intake. 

 

2. Location.  The project intake is located in the Perkiomen Creek Watershed in Lower 

Providence Township, Montgomery County, Pennsylvania. The Perkiomen Creek near the project 

site is designated by the PADEP as supporting Warm Water Fishes (WWF) and Migratory Fishes 

(MF). 

 

 Specific location information has been withheld for security reasons. 

 

3. Area Served.  The docket holder’s Pickering Plant-Perkiomen intake supplies a portion of 

Aqua PA’s Main Division water distribution system which serves King of Prussia, Chesterbrook, 

Valley Forge, Wayne, Broomall, Bryn Mawr, Haverford, Ardmore, Gladwyne, Narberth, Bala-

Cynwyd, Merion Station, Penn Wynne, Drexel Hill, Havertown, Lawrence Park, Malvern, 

Cheyney, Plymouth Meeting; Plymouth Whitemarsh, Haverford, Newtown, Radnor, Upper 

Merion, Schuylkill, Uwclan, East Goshen, Willistown Townships and Conshohocken and West 

Conshohocken Boroughs.  The service area is outlined on a map entitled “Perkiomen Creek DRBC 

Application – Service Area Map” submitted with the Application.     For the purpose of defining 



D-2015-001 CP-2 (Aqua PA Perkiomen Intake – SWWD) 

 

 

2 

Area Served, the Application is incorporated herein by reference consistent with conditions 

contained in Section C. DECISION of this docket. 

 

4.  Design Criteria.  The docket holder’s Perkiomen Intake combined with the Main system 

supplies potable water to an estimated population of approximately 693,004 via 274,499 domestic, 

18,139 commercial, 783 industrial and 17,503 institutional/other connections. The average and 

maximum water demand for this project are 80.588 million gallons per day (mgd) and 82.393 mgd, 

respectively. The docket holder projects an average and maximum water demand of 86.834 mgd 

and 88.778 mgd, respectively, by the year 2035.  The allocation of 16.5 mgd or 511.5 mgm should 

be sufficient to meet the future demands of the Aqua PA – Pickering Plant-Perkiomen intake. 

 

The Perkiomen intake and pumping facilities were originally constructed in the 1930s and 

included Wetherill Dam, a low head dam on the Perkiomen Creek, and a raw water intake and 

pump station located on the south end of the dam. Aqua PA replaced the intake structure in 2011 

as part of their Perkiomen River Raw Water Intake and Pumping Station Facility project. 

 

The Perkiomen intake pump station has four (4) 8.0 mgd raw water pumps which are 

manifolded to the able to pump either the Pickering East or the Pickering West Water Treatment 

Plant based on the valving configuration. During normal operations, Pumps 1 through 3 pump raw 

water to the West Plant and Pump 4 supplies raw water to the East Plant. 

 

 The Perkiomen Creek is impounded in the Green Lane Reservoir then released for 

recapture at the Wetherill Dam and Pump Station which is located approximately 4,000 feet above 

the mouth of the Perkiomen Creek in Lower Providence Township, Montgomery County, 

Pennsylvania.  The Perkiomen Creek Intake is one of several raw water resources used by the 

Pickering Water Treatment Plants (West and East Plants), which provide a major portion of the 

water used by the Aqua PA Main Division public water supply distribution system. 

 

5. Facilities.  The docket holder’s existing surface water intake has the following 

characteristics: 

 

INTAKE NO. 
WITHDRAWAL  

WATER BODY 

PUMP 

CAPACITY 

(MGD) 

YEAR 

CONSTRUCTED 

Pickering Plant-

Perkiomen  
Perkiomen Creek 24.0 2011 

 

All water service connections are metered. 

 

The surface water intake is metered. 

 

Prior to entering the distribution system, the raw water will be treated by the 

following: 

 



D-2015-001 CP-2 (Aqua PA Perkiomen Intake – SWWD) 

 

 

3 

At the West Plant, all three water sources are combined at the raw water inlet flume 

at the pretreatment building, where chemicals (lime, alum, carbon and chlorine) are added to the 

raw water flow. After chemical addition, flow is split between the Old Sedimentation Basin (OSB) 

and the main rapid mix, flocculation, and sedimentation basin treatment train. 

 

At the East Plant, raw water from the Schuylkill and Perkiomen intakes is metered 

by venturi meters located in the metering room at the East Plant before being mixed in the raw 

water mixing chamber.  In this chamber, combined raw water is treated with chlorine and mixed 

before flowing into one of two rapid mix chambers where lime and alum are added to coagulate 

the raw water. Although there are two chambers, normal operation is to operate one rapid mix 

chamber at a time. After rapid mixing coagulate water flows through the flocculator influent 

channel from where it is distributed to three dual stage flocculators/sedimentation basins. Each 

sedimentation basin is equipped with two circular sludge collectors. 

 

Settled water exits the basins through finger weir effluent troughs into a common 

filter top inlet channel. Alum, carbon and polymer are applied to the settled water at the filter top 

before being split between six filters.  Filter effluent is discharged to the filter effluent well where 

chlorine, ammonia and phosphate are added. 

 

The project facilities are above the 100-year flood elevation. 

 

The water system is presently interconnected with the following: 

 

WATER COMPANY 

INTERCONNECTION 

CAPACITY              

(MGD) 

STATUS 

Chester Water Authority – Eddystone and 8th Streets 5.0 Emergency 

Chester Water Authority – Ridley 8th Blvd and Bullens 

Ln. 
2.00 Regular 

Chester Water Authority – Route 926 and Cheyney Rd. 1.25 Regular 

Chester Water Authority – Birney Hwy. 0.15 Regular 

BCWSA – Southampton Authority 7.5 Regular 

Phoenixville Water - Ross Lane  NA Emergency 

BCWSA – Lawson Rd. and County Line Rd. 5.0 Emergency 

Philadelphia Water Dept. - Tinicum 8.50 Regular 

Philadelphia Water Dept. - Cheltenham 2.50 Regular 

North Wales Water Authority – Susquehanna Rd. 1.4 Emergency 

Horsham Water and Sewer Authority – Welsh Rd. and 

Electronic Dr. 

0.60 Regular 

Warwick Twp. Water and Sewer Authority – Mearns Rd. 2.00 Regular 

PA American Water Norristown District 0.5 Emergency 

The docket holder’s water distribution system also has interconnections with their Main System. 

 

 



D-2015-001 CP-2 (Aqua PA Perkiomen Intake – SWWD) 

 

 

4 

6. Other.  Wastewater in the service area is conveyed to the following sewage 

treatment facilities: 

 

WASTEWATER 

TREATMENT 

PLANT 

DRBC DOCKET 

DRBC 

APPROVAL 

DATE 

PADEP NPDES/WQM 

PERMIT 

Aqua PA Media D-1986-042 CP-3 December 7, 2022 PA0024121 

Bridlewood Sewer 

System 
D-1996-047 CP March 26, 1997 WQM1596410 

Bridlewood Farm D-1996-047 CP March 26, 1997 PA0057011 

Deerfield Knoll 
Below Commission 

Threshold 
NA WQM1586408 

Brandywine River 

Estates 

Below Commission 

Threshold 
NA WQM1596404 

Culbertson Run D-1996-008 April 24, 1996 WQM 1596401 

Aqua PA Culbertson 

Run 
D-1996-008 April 24, 1996 PA0050458 

New Daleville Wrigley  
Below Commission 

Threshold 
NA WQM1505402 

Newlin Greene 
Below Commission 

Threshold 
NA WQM1503410 

Peddler’s View D-1993-041 February 23, 1994 WQM0993408 

Greens at Penn Oaks 
Below Commission 

Threshold 
NA WQM1596403 

Penn Township 
Below Commission 

Threshold 
NA WQM1501401 

Penn Township No Docket NA PA0058572 

Plumsock at Willistown D-2000-024-3 June 11, 2025 PA0050075 

Sage Hill 
Below Commission 

Threshold 
NA WQM1506409 

Stony Creek Farms 
Below Commission 

Threshold 
NA PA0244074 

Twin Hills No Docket NA WQM1598409 

Willistown Woods D-2000-024-3 June 11, 2025 PA0050075 
NA – Not Applicable 

 

7. Relationship to the Comprehensive Plan.  The docket holder’s intake was previously 

included in the Comprehensive Plan by Docket No. D-2015-001 CP-1, which was approved on 

June 10, 2015.  Issuance of this docket will continue the public water supply distribution system 

in the Comprehensive Plan. 

 

 

 

 

 



D-2015-001 CP-2 (Aqua PA Perkiomen Intake – SWWD) 

 

 

5 

B.  FINDINGS 

 

1. Water Audits for Public Water Supply Systems Serving Greater than 100,000 gpd 

 

Section 2.1.8 of the Water Code (WC) states that it is the policy of the Commission to 

establish a standardized water audit methodology for owners of water supply systems serving the 

public to ensure accountability in the management of water resources. Voluntary Water Audits 

were encouraged for public water supply systems through December 31, 2011 (Section 2.1.8.B.).  

Effective January 1, 2012, the owners of each public water supply system are required to 

implement an annual calendar year water audit program conforming to IWA/AWWA Water Audit 

Methodology (AWWA Water Loss Control Committee (WLCC) Water Audit Software) and 

corresponding AWWA guidance (Section 2.1.8.C).  Water audits shall be submitted annually to 

the Commission by March 31. The docket holder submitted their most recent Water Audit on 

March 30, 2025. 

 

2. Surface Water Charges / Entitlement 

 

On July 15, 1976, DRBC issued Certificate of Entitlement No. 133 to the docket holder.  

The Certificate entitled the docket holder to use, withdraw or divert up to 94.848 mgm 

consumptive use and up to 634.752 mgm non-consumptive use without charge from its surface 

water intake on the Perkiomen Creek in Lower Providence Township, Montgomery County, 

Pennsylvania.  The docket holder shall pay for surface water use in excess of the consumptive use 

and non-consumptive use listed in Entitlement No. 133 in accordance with the provisions of 18 

C.F.R. Part 420 as described in Section C. DECISION Condition C.3. 

 

3. Pass-by Flow 

 

PADEP Water Allocation Permit WA-46-67I, which was approved on July 27, 2016 

contains the following pass-by flow requirements: 

 

• A continuous flow of not less than 0.25 cubic feet per second per square mile (csm) 

from the 71.1 square miles of watershed area above the Green Lane Reservoir Dam 

shall be released into the Perkiomen immediately below the dam at all times unless 

the natural inflow into the Green Lane Reservoir is less than 0.25 csm.  This flow 

is equivalent to 11.5 mgd or 17.8 cubic feet per second (cfs).  When the natural 

flow into the reservoir is less than 0.25 csm, the release from the reservoir shall be 

equal to either (a) the natural inflow into the reservoir or (b) 0.15 csm, whichever 

is greater.  The release shall be in addition to any water released from the 

impounding reservoir for recapture at the Wetherill Dam allocated under this 